



TEST REPORT

Report No. : MAN:HL:7480010774

DATE : 17/03/2017



DIWAN MUNDHARA BROS PVT LTD  
PLOT NO-16-23-24, 2nd FLOOR, VILLAGE-PITAMPURA OPP AGARSEN BHAWAN  
NEW DELHI-110034  
INDIA



CONTACT PERSON : MR. RAVI SINGH  
THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS  
SAMPLE DESCRIPTION MASTER BATCH  
COLOUR BEIGE (V6N)  
MATERIAL PA6  
GRADE PA6 BEIGE (V6N )  
COUNTRY OF ORIGIN INDIA  
SAMPLE RECD ON 12/12/2016  
TESTING PERIOD 13/12/2016- 20/12/2016  
TEST(S) REQUESTED RoHS 2.0

Test Requested : Selected test (s) as requested by client.  
Test Method : Please refer to next page(s).  
Test Result(s) : Please refer to next page(s).

Conclusion Based on the performed tests on selected part of submitted samples, the results of Lead, Mercury, Cadmium, Hexavalent chromium, Polybrominated biphenyls (PBBs), Polybrominated diphenyl ethers (PBDEs), Bis(2-ethylhexyl) phthalate (DEHP), Butyl benzyl phthalate (BBP), Dibutyl phthalate (DBP), and Diisobutyl phthalate (DIBP) comply with the limits as set by Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU.

Per Pro SGS India Pvt Ltd.

Authorized Signatory  
Kapil Patil  
(Asst. Manager- Chemical)  
Email your Test Report Related Enquiries at [Feedback.HLT@sgs.com](mailto:Feedback.HLT@sgs.com)